
  

 

 

DRAFT 4 – 21 June 2023 
 

UPPER ELKHART RIVER WATERSHED MANAGEMENT PLAN 
 

ELKHART, KOSCIUSKO, LAGRANGE AND NOBLE COUNTIES, INDIANA 
 
 

 
 

A PROJECT OF THE 
ELKHART RIVER RESTORATION ASSOCIATION 

72811 COUNTY ROAD 137 
SYRACUSE, INDIANA 46567 

 
 

SARA PEEL, CLM 
UPPER ELKHART RIVER WATERSHED PROJECT COORDINATOR 

1610 N. AUBURN STREET 
SPEEDWAY, INDIANA 46224 



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 
 

ARN #58550  Page i 
 

 

TABLE OF CONTENTS 
 

 
1.0 WATERSHED INTRODUCTION .................................................................................................. 1 
[...]
might otherwise filter out or assimilate nutrients.  As the demands of production on each acre of land 



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 18 

 

increases more tile is put in, typically in a network or series as extensive as 30 to 50 foot spacing between 
tiles.  Impacts to stream water quality can be reduced by the use of tile control structures and drainage 
water management. CBBEL (2020) notes that successful agriculture in a naturally poorly drained 
watershed like the North Branch Elkhart River requires good drainage or the installation of tile drains. 
This means water more quickly escapes the landscape which in turn means the stream channel receives 
water more quickly. Coupling the high infiltration rates of soils in the watershed with tile drainage allows 
more water to infiltrate or soak into the ground rather than runoff as overland flow (CBBEL, 2020).   A 
majority of tile-drained soils are located along the eastern boundary of Elkhart County and in much of 
Noble County. Tile-drained soils can also be found along the mainstem of the Elkhart River and Solomon 
Creek in Elkhart and Kosciusko counties (Figure 12). Most of these areas are relatively flat where drainage 
augmentation is required to move water from agricultural fields in order to produce row crops. In these 
areas, materials applied to agricultural soils are directly transported to downstream waterbodies. 
 

 
Figure 12. Tile-drained soils in the Upper Elkhart River Watershed.  
 
2.6 Wastewater Treatment 
2.6.1 Soil Septic Tank Suitability 
Throughout Indiana, households depend upon septic tank absorption fields in order to treat wastewater. 
Seven soil characteristics, including position in the landscape, soil texture, slope, soil structure, soil 
consistency, depth to limiting layers and depth to seasonal high water table, are utilized to determine 
suitability for on-site septic treatment. Septic tanks require soil characteristics that allow for gradual 
movement of wastewater from the surface into the groundwater. A variety of characteristics limit the 
ability for soils to adequately treat wastewater. High water tables, shallow soils, compact till, and coarse 
soils all limit soils abilities in their use as septic tank absorption fields. Specific system modifications are 



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 19 

 

necessary to adequately address soil limitation; however, in some cases, soils are too poor for treatment 
and therefore prove inadequate for use in septic tank absorption fields. 
 
Until 1990, residential homes located on 10 acres or more and occurring at least 1,000 feet from a 
neighboring residence were not required to comply with any septic system regulations. In 1990, a new 
septic code corrected this loophole. Current regulations address these issues and require that individual 
septic systems be examined for functionality. Additionally, newly constructed systems cannot be placed 
within the 100-year floodplain and systems installed at existing homes must be placed above the 100-
year flood elevation. However, many residences grandfathered into this code throughout the state have 
not upgraded or installed fully functioning systems (Krenz and Lee, 2005). In these cases, septic effluent 
discharges into field tiles or open ditches and waterways and will likely continue to do so due to the high 
cost of repairing or modernizing systems ($4,000 to $15,000; ISDH, 2001). Lee et al. (2005) estimates that 
76,650 gallons of untreated wastewater per system is expelled in the state of Indiana annually. The true 
impact of these systems on the water quality in the watershed cannot be determined without a complete 
survey of systems. 
 
The NRCS ranks each soil series in terms of its limitations for use as a septic tank absorption field. Each 
soil series is placed in one of three categories: severely limited, moderately limited, and slightly limited. 
Some soils are also unranked. Severe or very limited limitations delineate areas whose soil properties 
present serious restrictions to the successful operation of a septic tank tile disposal field. Using soils with 
a severe limitation increases the probability of the system's failure and increases the costs of installation 
and maintenance. Areas designated as having moderate or somewhat limited limitations have soil 
qualities which present some drawbacks to the successful operation of a septic system; correcting these 
restrictions will increase the system's installation and maintenance costs.  Slight limitations delineate 
locations whose soil properties present no known complications to the successful operation of a septic 
tank tile disposal field. Use of soils that are rated moderately or severely limited generally require special 
design, planning, and/or maintenance to overcome limitations and ensure proper function.  
 
Watershed stakeholders are concerned about the lack of maintenance associated with septic tanks, the 
use of soils that are not suited for septic treatment and the presence of straight pipe systems within the 
watershed. These concerns are exacerbated by the fact that severely limited soils cover essentially the 
entire watershed (Figure 13). Nearly 241,951 acres or 94% of the watershed is covered by soils that are 
considered very limited for use in septic tank absorption fields.  Nearly 182,374.4 (2%) acres are 
somewhat limited meaning that these soils are generally suitable for septic systems. The remaining 
10,724 acres (4%) not rated for septic usage as it is not generally industry standard to install a septic 
system in these geographic locations. 
 



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 20 

 

 
Figure 13. Suitability of soils for septic tank usage in the Upper Elkhart River Watershed.   
 
Septic systems that are properly designed and maintained should not serve as a source of contamination 
to surface waters. However, septic systems do fail for a variety of reasons. Common soil-type limitations 
which contribute to failure are seasonal high water tables, compact glacial till, bedrock, coarse sand and 
gravel outwash and fragipan. When these septic systems fail via surface breakouts or due to inadequate 
soil filtration there can be adverse effects to surface waters due to E. coli, nitrate, and total phosphorus 
(Horsely and Witten, 1996). Septic systems contain all the water discharged from homes and business 
and can be significant sources of pathogens and nutrients. 
 
A comprehensive database of septic systems within the Upper Elkhart River Watershed is not available. 
It is assumed that the numbers of septic systems in the subwatersheds are directly proportional to rural 
household density. Based on estimates, more than 123,300 individuals live in rural residences within the 
Upper Elkhart River Watershed. Those located on Group C and D soils have slow infiltration rates with 
finer textures and slow water movement and are of higher concern for septic system maintenance issues.  
 
2.6.2 Wastewater Treatment  
Several facilities which treat wastewater and are permitted to discharge the treated effluent are located 
within the watershed. These facilities are regulated by National Pollution Discharge Elimination System 
(NPDES) permits. These include several wastewater treatment plants ranging in size from small, local 
plants to larger, publicly owned facilities and school facilities. In total, 14 NPDES-regulated facilities are 
located within the watershed (Figure 14). Wastewater treatment plant septage sludge is not applied to 



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 21 

 

the land in the Upper Elkhart River Watershed. Table 5 details the NPDES facility name, activity, and 
permit number. More detailed information for each wastewater facility is discussed below. 
 

 
Figure 14. NPDES-regulated facilities in the Upper Elkhart River Watershed.  
 
Table 5. NPDES-regulated facility information.  

NPDES ID Facility Name Volume (MGD) 

IN0055123 ADAMS LAKE RSD 0.069 

IN0022144 ALBION WWTP 0.34 

IN0038822 BEAR HIGH WOLF LAKE RSD 0.125 

IN0030333 CHAIN-O-LAKES STATE PARK 0.06 

IN0021814 CROMWELL WWTP 0.15 

IN0020656 KENDALLVILLE WWTP 2.68 

IN0023582 LIGONIER WWTP 1.5 

IN0040363 MILLERSBURG WWTP 0.12 

IN0058025 NEW PARIS CONSERVANCY WWTP 0.36 

IN0040541 ROME CITY WWTP 0.15 

 SKINNER LAKE RSD  

IN0045802 TURKEY CREEK RSD 0.37 

IN0063088 WEST LAKES RSD 0.145 

IN0021229 WOLCOTTVILLE WWTP 0.25 

 
  



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 22 

 

2.6.3 Municipal Wastewater Treatment  
There are 14 wastewater treatment facilities or regional sewer districts located within and discharging to 
waterbodies in the Upper Elkhart River Watershed including Adams Lake Regional Sewer District (RSD), 
Albion Waste Water Treatment Plant (WWTP), Bear High Wolf Lake RSD, Cromwell WWTP, Kendallville 
WWTP, Ligonier WWTP, Millersburg WWTP, New Paris Conservancy WWTP, Rome City WWTP, Skinner 
Lake RSD, Turkey Creek RSD, West Lakes RSD, Wolcottville WWTP and Chain-O-Lakes State Park as 
well as three corporate dischargers (Figure 15). The City of Kendallville WWTP facility possesses one 
combined sewer overflow (CSO) as stated on their website. 
 
Adams Lake RSD currently operates a Class I-SP, 0.069 MGD (Millions of Gallons per Day) waste 
stabilization lagoon facility operating in controlled discharge mode. The waste stabilization lagoon 
facility consists of a two-cell lagoon covering 8.68 acres and holding up to 13.9 million gallons with 
influent and effluent flow measurement and a stream gauge. The collection system is comprised of 100% 
separate sanitary sewers by design with no overflow or bypass points. In January of 2021, it was noted 
that the Adams Lake RSD’s Self-Monitoring Program was rated as unsatisfactory. At the time of the 
inspection, it was identified that a sample log is not being maintained. They began to rectify the 
monitoring issue the following week and have not been cited since. 
 
The Town of Albion currently operates a Class I-SP, 0.34 MGD controlled discharge waste stabilization 
lagoon treatment facility. The facility consists of a stream gauge, an influent flow meter, a grit chamber, 
a fine screen, a primary treatment lagoon, two  secondary treatment lagoons with fine- bubble aeration, 
chlorination/dechlorination facilities and an effluent flow meter. The collection system is comprised of 
100% separate sanitary sewers by design with one Sanitary Sewer Overflow (SSO) and no bypass points. 
In August of 2021, the Town of Albion began an improvement project on their wastewater lagoons to add 
diffusers and additional air to Cell No. 1, relocating the inlet pipe to avoid short-circuiting and installing a 
baffler to further avoid short-circuiting and increase detention time. Over the course of the first quarter 
of 2022, the town’s ammonia-nitrogen levels were higher than is allowed by their NPDES permit. There 
was also an instance of effluent limitation violation in January of 2022. 
 
Bear, High and Wolf lakes currently operate a regional sewer district. The RSD is a Class I, 0.125 MGD 
extended aeration treatment facility consisting of screening, flow equalization, secondary clarification, 
post-aeration, ultraviolet light disinfection and an effluent flow meter. Sludge handling includes aerobic 
digestion and storage in a holding tank. Final biosolids are landfilled. The collection system is comprised 
of 100% separate sanitary sewers by design with no overflow or bypass points. In April of 2022, their 2019 
permit was reissued to accommodate an increase in volume. The plant has a design rating of 0.125 MGD 
but was only permitted for 0.100 MGD. The permit was modified to reflect the design of the plant. The 
plant treats sustained peaks of 250,000 gallons per day with hourly peaking capabilities up to 648,000 
gallons. There are currently no maintenance issues or concerns at the Bear Lake, High Lake, or Wolf Lake 
RSDs.  
 
Chain-O-Lakes State Park currently operates a Class I, 0.06 MGD extended aeration treatment facility 
consisting of a fine screen, a bar screen, phosphorus removal, two aeration tanks, two secondary 
clarifiers, a sludge holding tank, ultraviolet light (UV) disinfection, an ultrasonic effluent flow meter and 
post-aeration. The collection system is comprised of 100% separate sanitary sewers by design with no 
overflow or bypass points. There are currently no maintenance issues or concerns at the Chain-O-Lakes 
State Park. 
 



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 23 

 

The Town of Cromwell currently operates a Class I, 0.15 MGD oxidation ditch-type treatment facility 
consisting of a bar screen, an influent flow meter, an oxidation ditch, two secondary clarifiers, post 
aeration, an ultraviolet light disinfection unit and an effluent flow meter. Sludge handling includes two 
aerobic digesters and two sludge drying beds. Biosolids are hauled to nearby permitted agricultural land 
for land application. The collection system is comprised of 100% separate sanitary sewers by design with 
no overflow or bypass points. There are currently no maintenance issues or concerns at the Town of 
Cromwell’s WWTP. 
 
The City of Kendallville currently operates a Class III, 2.68 MGD single-stage nitrification activated sludge 
plant consisting of grit removal, bar screening, primary clarification, aeration, secondary clarification, 
phosphorus removal, ultraviolet light disinfection, and post aeration. Sludge is to be treated by anaerobic 
and aerobic digesters. Sludge will be de-watered via a screw press. Final sludge is landfilled. The 
collection system is comprised of combined sanitary and storm sewers with one CSO location. The permit 
identifies the CSO overflow location as 002 and has been identified and prohibited in Attachment A of 
the permit. The collection system is composed of approximately 35 miles of separate storm sewers, 53 
miles of separate sanitary sewers and four miles of combined sanitary and storm sewers. There is one 
privately owned facility near Kendallville, owned by Kraft Heinz Global Inc. (INRM00599).  
 
As of April 2022, the Kendallville Wastewater facility had several violations and an unsatisfactory rating 
due to effluent discharge.  There are multiple instances in the last year of high flow events, as well as 
trends of unhealthy biomass dating to November 2021. There was also a spike in effluent TSS and 
ammonia levels in February of 2022 due to the screw press being inoperable for a period of time. Due to 
the screw press event, the plant biology couldn’t fully convert all available nitrogen, and as a result higher 
levels of nitrates were present in the subsequent sample. Based on the ongoing communications 
between the City of Kendallville WWTP and IDEM, this is not a new problem. Inspection reports noted 
continued BOD and TSS loading rates entering the plant which exceed the plant design criteria. These 
elevated loading rates cause major issues in the treatment process. IDEM and the City of Kendallville 
traced the issue to Kraft-Heinz which is continually discharging to Kendallville. IDEM and the City of 
Kendallville are working to formulate a plan to minimize loading, increase treatment capacities to treat 
the wastewater stream and remain in consistent compliance with the City of Kendallville NPDES permit.  
 
The Lagrange County Regional Sewer District serves the entire county with the exception of four towns, 
which each have their own sewer system. The plant and discharge are located outside of the Upper 
Elkhart River Watershed and are therefore not detailed here. However, 646 residences and businesses 
around Oliver, Martin, Dallas, Hackenburg and Atwood lakes are connected to the Lagrange County RSD. 
.  
The City of Ligonier currently operates a 1.5 MGD Class III plant with grit removal, primary clarification, 
trickling filters, secondary clarifications, phosphorus removal by ferric chloride with a flocculation tank, 
post aeration and UV disinfection. Anaerobic digested biosolids are thickened by sludge drying beds. 
Plant design peak flow is 5.33 MGD. The Public Owned Treatment Works also serves Advanced Metal 
Etching (INP000119) and Carlex Glass of Indiana (INP000631). There are currently no compliance issues 
for the City of Ligonier’s WWTP. 
 
The Town of Millersburg currently operates a Class I, 0.12 MGD dual package extended aeration 
wastewater treatment facility consisting of a plant lift station, an influent flow meter, a communicator 
with bar screen bypass and a flow splitter box which divides the flow into two parallel aeration basins. 
The flow from the aeration basins flows to a common secondary clarifier, a chlorine contact tank, a sulfur 
dioxide gas dechlorination unit and an effluent flow meter. Sludge handling units include an aerobic 



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 24 

 

digester and two reed-type sludge drying beds. Biosolids are hauled to nearby permitted agricultural land 
for land application. The collection system consists of 100% separate sanitary sewers by design with no 
overflow or bypass points. The Millersburg WWTP was cited with a compliance issue in May of 2021 when 
it was found that their flow meter had not been calibrated since November 2019, when it should be 
recalibrated every 12 months. Recalibration occurred and the Millersburg WWTP is back in compliance. 
 
The New Paris Conservancy District currently operates a Class II, 0.36 MGD extended aeration treatment 
facility consisting of an influent flow meter, a fine screen auger, four extended aeration tanks, clarifiers, 
ultraviolet light disinfection, an effluent flow meter,  digesters and four  reed beds. Final solids are hauled 
off-site to a landfill or are land applied. The collection system consists of 100% separate sanitary sewers 
by design with no overflow or bypass points. There are currently no maintenance issues or concerns at 
the New Paris Conservancy District’s WWTP. 
 
The Town of Rome City currently operates a Class I, 0.15 MGD aerated lagoon treatment facility 
consisting of two aerated primary lagoons, chemical feed phosphorus removal, two parallel sludge 
settling basins, one aerated tertiary pond with tertiary drum filter, ultraviolet light disinfection and 
influent and effluent flow meters. The collection system consists of 100% separate sanitary sewers by 
design with no overflow or bypass points. There are currently no maintenance issues or concerns at the 
Town of Rome City’s WWTP. 
 
Turkey Creek Regional Sewer District currently operates Class I, 0.37 MGD oxidation ditch treatment 
facility consisting of an influent flow-meter, a grinder, grit removal, two oxidation ditches, three 
secondary clarifiers, chemical addition for phosphorus removal, two aerobic digesters, a septic sludge 
receiving tank, sand drying beds, ultraviolet light disinfection, post aeration and an effluent flow meter. 
Much of the Turkey Creek RSD’s treatment area is located outside of the Upper Elkhart River Watershed. 
Waste sludge is land applied. The facility is currently undergoing upgrades which include replacement of 
the existing grinder with a new mechanical fine screen, addition of a second grit removal tank, addition 
of a fourth secondary clarifier and installation of an additional pump in the influent lift station to increase 
the peak hourly design flow of the facility from 1.2 MGD to 1.5 MGD. The average design flow and plant 
capacity rating will remain 0.37 MGD. It is also proposed to reroute flows from three lift stations within 
the collection system to divert flows currently conveyed to the Syracuse (approximately 0.074 MGD) and 
send to this facility. This work was approved under Construction Permit No. 22590 on June 18, 2018, and 
no permits have been published since. 
 
The West Lakes Regional Sewer District currently operates a Class I, 0.145 MGD extended aeration 
treatment facility consisting of an influent flow meter, a comminutor, two extended aeration units with 
fine bubble diffusers, two circular secondary clarifiers, ultraviolet light disinfection, cascade post- 
aeration and an effluent flow meter. Sludge handling includes an aerobic digester and two sludge drying 
beds. Final sludge is hauled off-site and landfilled. The collection system is comprised of 100% separate 
sanitary sewers by design with no overflow or bypass points. The West Lakes RSD has 400 connections, 
all of which are located adjacent to the West Lakes. There are currently no maintenance issues or 
concerns at the West Lakes RSD. 
 
The Town of Wolcottville currently operates a operate a Class II, 0.25 MGD activated sludge treatment 
facility consisting of fine screens, a surge tank, a two aeration tanks, two  secondary clarifiers, ultraviolet 
light disinfection, cascade post aeration, an effluent pump station, an effluent flow meter, and aerobic 
sludge digestion. Sludge is hauled off-site to be disposed of at a landfill. The collection system is 
comprised of 100% separate sanitary sewers by design with no overflow or bypass points. The facility 



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 25 

 

does have the capability to bypass the aeration tank at the surge tank to the secondary clarifiers; 
however, it is anticipated to only occur in emergency situations.  In October of 2020, paperwork was 
submitted to propose the relocation of an outfall from the current discharges to the North Branch of 
Elkhart River. The proposed outfall would be relocated to discharge to an unnamed tributary to West 
Lakes, which are within two miles downstream of the proposed outfall. The Wolcottville WWTP has had 
incidences of overflow in the last year, with overflows into a wetland and a private home basement, and 
are working on improving facility structures to rectify the issue and prevent future overflows. 
 
2.6.4      Unsewered Areas 
Approximately 2,307.5 acres of unsewered areas were identified within the watershed (Figure 15).  Areas 
that have at least 25 houses within a square mile outside of the sanitary district boundaries were classified 
as dense, unsewered areas.  
 

 
Figure 15. WWTP Treatment Areas and Unsewered Dense Housing in the Upper Elkhart Watershed. 
 
2.7 Hydrology 
Watershed streams, reservoirs, legal drains, floodplains, wetlands, storm drains, groundwater, 
subsurface conveyances, and manmade drainage channels all contribute to the watershed’s hydrology. 
Each component moves water into, out of, or through the system. Their contributions will be covered in 
further detail in subsequent sections. 
 
  



Upper Elkhart River Watershed Management Plan – Draft 4 – SUBJECT TO REVISION 21 June 2023 
Elkhart, Kosciusko, Lagrange and Noble Counties, Indiana 

ARN #58550  Page 26 

 

2.7.1 Watershed Streams  
The Upper Elkhart River Watershed contains approximately 540 miles of perennial streams, regulated 
drains and artificial paths. Of these, approximately 198 miles are regulated drains, while 131 miles are 